Monday May 22nd

10:00 Registration opens
11:00-16:00 |Workshop on Circular Desalination: Value Chains and Sustainability
Organised by Assistant Professor Dimitris Xevgenos, TU-Delft
18:00 Reception at Parklane Hotel

Tuesday morning May 23rd

08:00

Registration

09:00 Opening Ceremony
Keynote presentations
11:00 Exhibition opening
11:30 Panel session Shining a light on Health and Safety Challenges in Desalination Plants

13:00

Lunch




Tuesday afternoon May 23rd

ROOMS A

C

D

14:00-15:40 Session 1 SWRO plants operation

Session 2 Sustainability: Economic,
social and environmental issues

Session 3 Thermal systems and
cogeneration

Session 4 Brine mining and
valorizarion

Session 5 Desalination for drinking
[...]
Hyungho Park, Juyoung Lee, Yongjun Edo Bar-Zeev, Eyal Rahav Thomas Altmann, Eusebi Nomen, Alex |J.J. Lado, E. Garcia-Quismondo, N. Herndndez, J. Arévalo, V. Monsalvo, F. Rogalla
Choi, Sangho Lee Hanganu, Justin Robert, Ratul Das
13:00 65 Hierarchical superhydrophobic 188 Jellyfish - an unexpected threat for |122 Metal plating wastewater treatment |143 A fresh look at mega-scale SWRO: using brine-staged reverse osmosis to
composite membrane for enhanced seawater intakes using hybrid semi batch-batch reverse optimize energy efficiency and membrane performance
distillation with excellent fouling osmosis (HSBRO)
resistance
Prexa Shah, Youmin Hou, Michael H.J.G. Polman, S.C. Wilson, T. Huane S. Karimi, R. Engstler, E. Hosseinipour, |Eli Oklejas, Juan de Beristain, Rory Weaver
Kappl, Hans-Jiirgen Butt S. Barbe, P.A. Davies
13:20 187 Preliminary results for batch 61 The harmful algae blooms (HABs) and |189 Design, manufacturing and 73 Integrated modelling of future energy-water systems using minimum liquid

operation with membrane distillation
modules in V-AGMD for brine
concentration

I. Requena, J.A. Andrés-Mafas, G.
Zaragoza

desalination in the Arabian Gulf: a mutual
interaction between intakes and outfalls

Aiman Eid Al-Rawajfeh

functionalization of electrospun ultrafine
nanocoatings with surface modification by
magnetron-sputtering, plasma-
treatments and nanocarbons

Noemi Fiaschini, Luis Alexander Hein,
Antonio Rinaldi, N(ria Portolés, Lorenzo
Bautista, Asa Eitan, Viatcheslav Freger,
Hilla Shemer, Carlos Del Castillo

discharge (MLD) strategies

Nikhil Dilip Pawar, Manuel Wetzel

13:40-14:40

Lunch




Wednesday afternoon May 24th

ROOMS

A

C

D

14.40-15.40

Session 18 SWRO plants
operation/performance

Session 19 Forward osmosis

Session 20 Membrane proc /

S ion 21 W a treatment

membranes for water treatment

14:40 157 Microbiological monitoring of SWRO |27 Saline wastewater treatment by 13 Identification and quantification of 153 Nanofiltration innovation: performance of new FilmTec™ NF270-440 element in
desalination plants during prolonged forward osmosis-nanofiltration hybrid membrane material deformation occurring| municipal wastewater operation
standby periods - the Cyprus challenge process using continuous draw solute at high-pressure operation of spiral-wound
and experience gained during the past 10 |regeneration elements
years
Erineos Koutsakos, Aristos Loucaides, |Ketan Mahawer, S.K Gupta Christine Kleffner, Gerd Braun Gerard Massons, Guillem Gilabert-Oriol, Claudia Niewersch, Zoe Zhou
Louisa Christodoulou, Christie Stylianou,
Kypros Michail
15:00 50 RO-TRACK: Data driven predictive 101 Development of the commercial- 2 Synthesis of UiO-66 metal organic 140 Performance study of the sequencing batch reactor (SBR) plant of domestic
analytics for seawater reverse osmosis sized hollow fiber forward osmosis (FO) framework impregnated thin-film wastewater at Ibn Tofail university campus in Morocco
desalination plants membrane module and its commercial nanocomposite membrane for the
applications desalination via pressure assisted osmosis
Muhammad Ghifari Ridwan, Thomas Joomi Han, Yuki Miura, Takahito Nakao, |Rajesha Kumar Alambi, Mansour Sakina Belhamidi, Anass Messoud, Mohamed Taky, Azzedine Elmidaoui
Altmann, Ahmed Yosri, Ratul Das Shohei Goda, Masahiro Yasukawa Ahmed, Garudachari Bhadrachari, Safiyah
Al-Mugahwi, Mansour Al-Rughaib, Jibu P.
Thomas
15:20 103 Sustainable antiscalant for municipal |179 Graphene quantum dots-embedded |26 Development of hollow fiber 106 Ultra-tight capillary UF in fit-for-purpose water treatment systems in the
reverse osmosis plants thin-film composite forward osmosis membranes with highly enhanced biochemical industry
membrane with advanced nanofiber compaction resistance for osmotically
substrate for desalination assisted reverse osmosis and its
commercial applications
M.C. Royo, N. Adroer, J. Aumatell, E. Haleema Saleem, Syed Javaid Zaidi, Pei | Takahito Nakao, Shohei Goda, Yuki L. Vredenbregt, L. Rodenkam Melchiorsen, J. Jaehrig, M. Lesscher
Cortada, A. Vega, O. Villanueva, P. Sean Goh, Ahmad Fauzi Ismail Miura, Masahiro Yasukawa
Rodrigo, D. Gutiérrez, 1. Marian
15:40 180 Multi-criteria analysis for sustainable |43 Feasibility of poly (vinyl alcohol)/poly |110 Fundamental troubleshooting 71 Potential of cactus Opuntia ficus indica as sustainable green flocculant in the

development of desalination plants in
Chile

Ivan Sola, José Luis Sanchez-Lizaso,
Domingo Zarzo, Claudio Saez

(diallyldimethylammonium chloride)
polymeric network hydrogel as draw
solute for forward osmosis process
Ali Altaee, Senthilmurugan Subbiah,
Ananya Bardhan

practices for BWRO systems across
various industries in Europe with TFN
membranes

Alvaro Lagartos, Raul Santos

treatment of textile wastewater by coagulation-flocculation process

Belkacem Merzouk, Mohammed Hamidou, Billal Khemila

16:00-16:20

Coffee break

16:20-17:20

Session 22 Brine management and
recovery

Session 23 Pretreatment

Session 24 Membranes for water
treatment

Session 25 Reverse osmosis and nanofiltration

16:20 6 Treatment of mining discharges with RO|147 Dissolved air flotation systems: 64 Hydrogel membrane for wastewater 53 Performance model for reverse osmosis
with concentrate utilization and heavy advantages for RO pre-treatment and treatment
metals harvesting recent improvements
A.G. Pervov, Htet Zaw Aung, D.V. R. Caball, D. Pastorelli, C. Barbe Ali Altaee, Ibrar Ibrar, Lilian Alsaka, Alaa |Ahmed Yousry, Muhammad Chiari Ridwan, Sarika Patil, Ratul Das, Thomas
Spitsov H. Hawari Altmann
16:40 80 Natural treatment based on willows 52 Effectiveness of ceramic ultrafiltration |117 The next generation of multi- 121 Multi-stage NF for use in greenhouse cooling and irrigation: experimental results
for concentrate of reverse osmosis membranes as pre-treatment for SWRO | capillary PES in-out ultrafiltration and prospects
membrane
Emmanuel Van Houtte, Thomas Ratul Das, Aatman Shah, Ali Ben Haj Jan Réddel, Christian Staaks, Pedro Paris Pasqualin, Philip Davies
Rogier, Jonas Van Eeghem, Vincent Hamida, Thomas Altmann Cortes Reyes, Khalid Suleiman M. Al
Winnock de Grave, Johan Verbauwhede Ameen, Michael Hoffmann, Michaela
Krug, Guillem Gillabert Oriol, Harith
Alomar, Martin Heijnen
17:00 92 Analysis and control of silica fouling in |172 Sustainable desalination showcasing |125 Biomimetic reverse osmosis 184 Lessons learned in the construction of an 18.3 MGD sulphate removal process
high recovery semi-batch RO process the submerged UF membranes pre- membrane for brackish water desalination | (SRP) system for oil field production
treatment at the Adelaide desalination
plant
Juyoung Yun, Song Lee, Hyeongrak Huw Alexander Lazaredes, Javier Artal J. Arevalo, L. Mendes, J. Benecke, K. Alan R. Daza, Shaleena Smith
Cho, Yongjun Choi, Sangho Lee Gonzélez, Rimon Gergawy, Guillem Hanh, V. Monsalvo, F. Rogalla
Gilabert-Oriol
19:00 GALA DINNER Leaving the venue at 17:45




Thursday morning May 25th

8:30-9:40

Innovation Workshop

ROOMS A B C D
9:40-11:20 Session 26 Membrane fouling I Session 27 Contaminant removal Session 28 Offshore desalination and |Session 29 Machine learning and digitization
hydrogen production
09:40 7 Reversing severe membrane fouling, 72 Experiences of desalination for 178 Membrane design of a subsea 63 Machine learning framework for efficient and predictive reverse osmosis
the methodology of developing an ideal agriculture in Spain: technology, desalination system desalination
CIP protocol when nothing seems to work |economics and innovation
Joshua Utter, Daniele Strongone Patricia Terrero, Domingo Zarzo Borja Blanco, Beatriz Garcia, Jo Najat Amin, Adnan Qamar, Sarah Kerdi, Ratul Das, Thomas Altmann, Johannes S.
Jernsletten, Guillem Gilabert-Oriol, Vrouwenvelder, Noreddine Ghaffour
Verdnica Garcia-Molina
10:00 33 Quantification of cTEP in raw and 3 Boron removal through water softening |82 Subsea desalination - significant 88 A machine learning deployment to a large seawater reverse osmosis plant to save
membrane feed waters with LC-OCD in presence of ettringite energy savings and greatly reduced energy
(liquid chromatography - organic carbon environmental impact
detection - organic nitrogen detection)
Stefan A. Huber M. Tagliabue, M. Baric, N. Zubin, G. Christian Abelsson , Alexander Mike Dixon, Nick Herold, Miller Truby, Katie Higgins, Sandro Hansen
Marra, S. Perucchini, C. Mazzara, E. Fuglesang
Lagrotta
10:20 91 Effect of the main hardness cations 164 Boron rejection with RO facilitated by | 139 Offshore green hydrogen production |54 Intelligent framework for coagulant dosing optimization in industrial-scale
(calcium and magnesium) on formation of |direct, accurate, and automatic and the challenges for desalination desalination
colloidal silica and silica-rich nanoparticles, | measurement of boron
as well as membrane fouling during
reverse osmosis treating brackish water
Esmaeil Sarabian, Greg Birkett, Steven |B.J. Verdonk, L. Navarro Tom Ruiter, Heike Glade Muhammad Ghifari Ridwan , Ratul Das, Thomas Altmann
Prat
10:40 113 Application of LG NanoH20™ second |15 Treatment of groundwater 170 Utilize hydrogen from 150 DuPont Water App: Transforming the digital space of desalination
generation thin-film nanocomposite characterized with elevated molybdenum |electrochlorination
membranes for wastewater treatment in |level by adsorption using carbide-derived
a steel plant carbon
Lihua Wang, Younghoon Ko, Tayu Wu, Yehia Manawi, Simjo Simson, Jenny Ahmad Al Ghamdi, Amr Mahmoud, Maria Angeles Pérez-Macia, Guillem Gilabert-Oriol, Javier Suérez, Laura Galindo,
Yasushi Maeda, Beatriz Calderon Lawler, Viktor Kochkodan Basil Al-Rajhi Veronica Garcia-Molina, Rafael Buendia Candel
11:00 10 Fabrication of anti-fouling thin-film 49 Fuel cell combined with turbine and

composite forward osmosis membranes
with functionalized TiO2-PES
nanocomposite substrate for the
treatment of oily wastewater

Fawzi Banat, Parashuram Kallem, Ravi
P. Pandey, Ruchi Gaur, Shadi W. Hasa

then integrated with reverse osmosis (RO)

Abdulrahman Alharbi

11:20-11:40

Coffee break

11:40-12:40

Session 30 Membrane fouling IT

Session 31 Post treatment and
distribution

Session 32 Modelling/simulation

Session 33 Mineral recovery/brine concentration

11:40 166 Unraveling pH effects on UF 30 Magnesium supplementation of 31 Two-dimensional ion transport 201 Minimum liquid discharge desalination: a pilot study in Lampedusa island
membrane fouling by extracellular drinking water modelling of water desalination by reverse
polymeric substances: Adsorption and osmosis system considering the real
conformation analyzed with localized roughness membrane effect
surface plasmon resonance
Noya Ran, Revital Sharon-Gojman, Sara Christopher Michael Fellows, Fernan David Martinez Jimenez, F. Vassallo, C. Morgante, C. Cassaro, G. Virruso, D. Diamantidou, N. Van Linden, G.
Larsson, Osnat Gillor, Meagan S. Mauter, |Seungwon Ihm Bastiaan Blankert, Cristian Picioreanu Scelfo, A. Tamburini, S. Randazzo, A. Trezzi, A. Cipollina, G. Micale, D. Xevgenos
Moshe Herzberg

12:00 181 Fouling of reverse osmosis 163 Remineralization of desalinated 35 Three-dimensional concentration- 202 Ultra-high recovery multi-effect distillation for nearly-liquid discharge

membrane with effluent organic matter:
componential role of hydrophobicity

N. Stein, R. Sharon-Gojman, M.S.
Mauter, R. Bernstein, M. Herzberg

water with calcium carbonate: a
comparative study for a 281 MLD SWRO
plant

A. De Luca, J. Martin, N. Nelson, D.
Pastorelli

polarization modelling of trace-ions in
reverse osmosis membrane processes

Santiago Cespedes, Fernan Martinez-
Jimenez, Felipe Salto-Quintana, Bastiaan
Blankert, Cristian Picioreanu

desalination

Giuseppe Scelfo, Alessandro Trezzi, Fabrizio Vassallo, Andrea Cipollina, Vittorio Landi,
Christina Xenogianni, Alessandro Tamburini, Dimitris Xevgenos, Giorgio Micale




12:20 185 Design of intermittently operated 149 Retrofit of lime dosing systems in 48 SDE-A model to predict salt rejection |[203 Metal-organic-framework-based nanofiltration membranes for selective multi-
reverse osmosis autonomous Europe for post-treatment of desalinated |by weakly charged RO/BWRO membranes |cationic recovery from desalination brines
experimental system for rapid anti-fouling | water
membrane coating development
B. Truong, T. Piluk, R.F. Liang, Marina Nicholas Charles Nelson, Antonella De |B. Blankert, F.D. Martinez, J.S. C. Morgante, V. Boffa, X. Ma, J. Lopez, J. Cortina, A. Cipollina, A. Tamburini, G. Micale
Freire-Gormaly Luca Vrouwenvelder, C. Picioreanu
12:40 69 Analysis of fouling potential in 25 From dams to water distribution 174 Improvement in brine recovery 204 Pilot scale production of highly pure Mg(OH), compound from real saltworks
capacitive deionization (CDI) in the systems: requirements and suitable application thanks to FilmTec™ SWBR- bittern
presence of organic matters and hardness |solutions 100 element and FilmTec™ SWBR-200
ions element modelling
Yesol Kim, Hyeongrak Cho, Yongjun Elisa Reggiani David Arias Peia, Guillem Gilabert- G. Battaglia, L. Ventimiglia, F.P.M. Viggiano, A. Cipollina, A. Tamburini, G. Micale
Choi, Jaewuk Koo, Sangho Lee Oriol, Maria Pérez Macia, Harith Al-Omar,
Claudia Niewersch, Gerard Massons
13:00 114 Membrane fouling characterization of 95 Cost-based optimization of a forward |206 Advanced adaptable desalination evaporator design with polymer-based heat

a full-scale brackish water reverse osmosis
desalination plant in Morocco: membrane
autopsy

Hicham Boulahfa, Mohamed Taky,
Azzedine Elmidaoui

osmosis/crystallization/reverse osmosis
hybrid process with high-temperature
operation

Jeongwoo Moon, Joon Ha Kim, Kiho
Park

exchanger for brine concentration and optimized evaporator performance

Panagiotis Pappas, Dimitrios Xevgenos

13:20-14:20

Lunch

14:20

CLOSING CEREMONY

Miriam Balaban Outstanding Technical Published Paper" and the "Miriam Balaban Innovation Award". Sponsored by ACWA Power

Loeb Award

Best poster award




Friday morning May 26th

Desalination Site Visit (maximum 50 people)

Course by Dr. Philip Davies and Dr. Guillermo Zaragoza




POSTERS
12

Multivariate statistical analysis of the physicochemical behavior of the shallow aquifer of Gadaine-Ain Yaghout area (Eastern Algeria)
Abdelhamid Khedidja, Imen Dib, Wahid Chattah, Ali Athamena
20 El Tor seawater reverse osmosis desalination plant 30,000 m*/d
Amr Mohamed Seoudy, Hatem Mohamed Seoudy
21 Calculation of structural loads of an RO skid during operation
Amr Mohamed Seoudy, Hossam Kamal
24 Removal of atrazine from water by micellar enhanced ultrafiltration with nonionic-cationic surfactant mixtures
Olga Kochkodan , Viktor Kochkodan
28 Valorization of used water in irrigation, case of the step of Sidi Merouane, Wilaya of Mila, east Algeria
Ali Athamena, Abdelhamid Khedidja, Halima Belalite, Aissam Gagaai, Malika Athamena
29 Effect of the agriculture on the quality of groundwater in the alluvial aquifer of the Tadjenanet area (Eastern Algeria)
Abdelhamid Khedidja, Ali Athamena, Imen Dib
32 Development of a novel glasses based on phosphate and its application as a promising adsorbent for crystal violet dye removal
Rida El-Bardai, Driss Rair, Touria Jermoumi, Abdelkrim Chahine, Abdelghani Hsini, Abdelillah Shaim
37 The microbial growth potential of antiscalants used in seawater desalination
Ghadeer Hasanin, Ana Maria Mosquera, Abdul-Hamid Emwas, Thomas Altmann, Ratul Das, Paulus J. Buijs, Johannes S. Vrouwenvelder, Graciela Gonzalez-Gil
39 Integrated oxy-combustion power generation with carbon capture and humidification dehumidification desalination cycle
Binash Imteyaz, Furgan Tahir
45 Co-design of an off-grid community desalination system in the Navajo Nation
Meli Brei, Jimmy Tran, Jeffrey Costello, Amos G. Winter V
59 Can 1D modeling approach sufficiently describe the membrane performance?
Felipe Salto Quintana, Fernan David Martinez Jimenez, Bastiaan Blankert, Cristian Picioreanu
60 The pH influence in concentration-polarization model on RO membranes
F. Salto-Quintana, S. Cespedes, F. Martinez-Jimenez, B. Blankert, C. Picioreanu